



TEST REPORT

No. : GZMR110304743

Date : Apr 12,2011

Page: 1 of 2

YUHE GLASS TRADE CO., LTD DONGGUAN CITY
NO.109, HONGTU ROAD, SCI, & TECH, PARK, NANCHENG ZONE, DONGGUAN CITY, GUANGDONG
PROVINCE, P.R.C

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : FLOAT TEMPERED GLASS / 300×300×3mm
SGS Ref No : GP110320092-22.1
Test Performed : Selected test(s) as requested by applicant
Date of Receipt : Mar 18,2011
Test Period : Mar 18,2011 to Apr 02,2011

Test result(s) : Please refer to the following page(s)

*****To be continue*****

Signed for and on behalf of
SGS-CSTC Ltd.

May Huo
Engineer

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at <http://www.sgs.com/termsandconditions.htm>. Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained here on reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute a guarantee or a warranty or a statement of fact or a basis for a transaction or a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the units shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full without the prior approval of the Company.



198 NEZH. Road, SOBEVTECH Park, Guangzhou Economic Technology Development District, Guangzhou, China 510665
中国·广州·经济技术开发区科学城科珠路198号 邮编:510665

t (86-20)82155555 f (86-20)82075080 www.cn.sgs.com
t (86-20)82155555 f (86-20)82075080 e sgs.china@sgs.com

GZMR

Member of the SGS Group (SGS SA)

TEST REPORT

No. : GZMR110304743

Date : Apr 12,2011

Page: 2 of 2

Test result:

Sample description: Glass

No.	Test item	Test method	Test condition	Result	Requirement	Conclusion
1	Fragmentation test	BS 3193:2008 Annex A	Specimen: 300×300×2.93mm	Number of particles: 46	Number of particles shall be not less than 60.	Fail
2	Thermal shock test	BS 3193:2008 Annex B	Specimen temperature: 185°C Tube internal diameter: 5mm Specimen: 300×300×2.93mm	No fracture.	Glass panels shall not fracture.	Pass
3	Impact test	BS 3193:2008 Annex C	Specimen: 300×300×2.93mm Hammer weight: 1.8kg Height: 150mm	No fracture.	Glass panels shall not fracture.	Pass

Photo:



*****End of report*****

This document is issued by the Company under its General Conditions of Service, printed overleaf or available on request and accessible at <http://www.sgs.com/termsandconditions.htm>. Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the test results and findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute a guarantee or a representation of the quality of the goods or services. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced, stored in a retrieval system or transmitted in any form or by any means, electronic, mechanical, photocopying, recording or otherwise, without the prior approval of the Company.



198 WEIH Road, SOBTECH Park, Guangzhou Economic Technology Development District, Guangzhou, China 510665
 中国·广州·经济技术开发区科学城科珠路198号 邮编:510665

GZMR

t (86-20)82155555 f (86-20)82075080 www.cn.sgs.com
 t (86-20)82155555 f (86-20)82075080 e sgs.china@sgs.com